rFoORCE

110 SCALE ELECTRIC POWERED R CCAR Ver 1.00

1/10E&2WD/\¥— GENOVA<Y x//\>Ver.2

INSTRUCTION MANUAL

V\ BEEs T TEYN
38 / EASY ASSEMBLE KIT
HXERONE. HRBBRDID. FEREETZIELNHET,

The appearance and specifications of the product may be subject to
changes without prior notice for the purpose of improvement.

e AN ==V
TR EHE

Supervised by Masami Hirosaka

© 2025 G-FORCE, Inc. All Rights Reserved



L7100 SCALEELECTRIC POWERED R CCAFR

ZDEIFG-FORCE

enjoy the product.

1/10EE2WD/\F¥—GENOVA (Y = //\) 2B ABE . BIcHOHESTE N
FIARRAZICHE>TEVWFIETHEAILTEET. ERCTHFRICEREUHBELZEDNTEET,

Thank you very much for purchasing the G-FORCE 1/10 Electric 2WD Buggy GENOVA. We sincerely
appreciate your support. By assembling it following the instructions in this manual, anyone can easily

ETETICDELRY
Items needed for driving

FYMHBELTWSBIE

Tools included in the kit

+FLVF
Cross wrench

AMEASTSIESE
Tools and equipment to be
prepared separately

TZARZAIN—(K)

Head screwdriver (Large)

ZwIN—

Wire cutter (nipper)

fthic HELY

Other necessary items 0= (=1t

ORFFIVTH—R

@2-channel transmitter
@Transmitter battery
@®Receiver

@Steering servo

= )

TZARZAIN—=(\)
Head screwdriver (small)

@27 v RLXEH (FOR)
QX EHA/NYTU—

1.5mmAAELYF
1.5mm hex wrench

SUARYF
Needle-nose pliers

)

INYZ-hy5—F+47

Scissors or hobby knife

O@ESC(RE—k JvkO—35-)
Q54081 X E—49—

@ ETA/NY T — (IFEEY 1 X{1HR)
7.2VZ=yTILk&R/7.4VIK/6.6VIT

@®ESC (Electronic Speed Controller)

@540-size Motor

@Driving Battery (Standard Size)
7.2V NiMH / 7.4V LiPo / 6.6V LiFe

2.0mm RELYF
2.0mm hex wrench

(J171777777777%

(RF4. A>T Th—ILAv )

(for cutting body, wing, decals)

=Ny IILLVF
Turnbuckle wrench

— [

IJ_V_

(RF 1.1 7REITF)
Reamer

(for body and wing hole drilling)

I‘I

BRREEEH

(A VEEDFFF)
Instant adhesive
(for tire attachment)

o5E
O@ZERE (RUA—INRA NEZER)

@®Charger
@Painting Tools (Polycarbonate Paint)

RECELVATWEREL O DEEEE

Guidelines for enjoying safely

L B THDERSR >

OFRETIHLELTREHDE LA 1ARKBDOHAMNHERDE
B REEEROTICTHEAITTTIEWN,

@AM TEHRNCHT HAFEHATHREREND TSV A
—FEHBEAEBRREDNBSIHEE I —TA—RBRHR
IY—HR—rETEBNEDETEN,
QFTNIBEFRDOWBIZFATOMIL T ITORNTTEN,
Q@ILEICINTTHELLD IN\—YERIFAD, EZ—ILEED
BRBREERE/SBANGDET HE o/ —VEEEFHRD
FOBNMEWEZZTRELTTFE W,

OB FIIHAER/ (—VE L AL TVETHIEE/ —VicE
ZEMDFFB5E EXZMOASMBEDE/N—VDRIILH
BENTEAETERLKBRIBENBDEITDOT MHAHFBEICIEF
DTEBTIW,

OBEPEHEETIRE. TNTNOEREE 2L FHEH BRIC
HES>TELERUVBRTNBWEFR TITA>TTE Ve X, AP
FKIBLREICHBTDBENBDETOTTERTIVIRUTCER
EIRASBVNE ST ZRFTTEN,

O PI—RBIEFENWCEEHTTE W EFTHE BEICI—
RELEMT DY a— T BRBNDBDERTY, X, ERIERE
RICEBINTVWRNEY I— MREDBN L, R E+ 2 ICHKIE
HRBRWEELBDET,

L ETHOERS >
QLUR/CH—BEHELTIRBDFEAMUDAE—RHHET,
APE/ LR ODBET APRBICOBHZBNLHDETDT,
ETRGAREBBAEEATTE N,
OREPHFASNTWRWEF TIEESERNT TS,
O=1—hIIILREMDFREZTSIRICE. E=AVFTENT
MNEGREABECHETIIVEINEIRE FRDIITD
EiRCE oK EFF TV DESIcnd T iz 58
nhHoErd,

Q@ETHIFE—FY—PESCOE— RV INRAMLET P HEE
UABWESTAERICNAVNLSERLTTE L,

OFMDOEP. KIcEDDBHZEFATESEDE ANENRIBLT
RETIERENBDETOTTERET I,

< REROERR »
Q@ETMRTHRIGEPHCN\YTFU—EHALTTEIVN Ny TFU—%
BERULEXRICLUTVWD ERAPRBABERLAFHOFRERE R
ZBRENBDFET. XN\ TYU—DBIREREICR D AR S
HHEY,

Q@ ETHRIFVIESCOERZAZICLUTETA/\yTFY—DIX
750U EEDSE/NyFU—ZBOALTTE W,

L INyFY— ESC.REBROEDFEWVICOVT >
Q@EERMTERVW Y TY—P FPHIB. EOSARDIA—Y
BRIy T ) — IR ICER LBV TTEW,

@FNIHTF .\ TV RIGFDIRERICE 2 TER TSV,

@/ 7 )—PESCOIARY FEDBHEICT T TT S Vo ithiE
THEBIBLUET,

O/ T ) —DAFPBE R TOBRVT T,

O\ TFU—EEEIDRICIF. —ROTIE—HEIIBTTIC.&
FHTIDBEIVOEBEDERICHEVIELMMELTTE W,
QETHRORWREDE G ZOEEFKE LI IC+SITHHL
THEFHRBLTTFEL,

ORE. NEBDERPBERELLICOVTE. ZhZho/\yvT
1) —BUETT, IRFETTOHAFDIERICHE T T,
OFEMENTT U5 /Ny T U—ZFHBRNSHULTTEL,
ZOERERETBIEIFBRTTDOTHEIFICHIEH T,
OFEERDRESBAMIIAELDORWVEAM TRRIEDED LITH
BUTTEW,

OFEMEFIFHICERL. BREZRULSEPMCHRBEZFIE
LTTFEW,

O BERBEHEATORBLRIFTT S,
OABRDORFBLETBAERT L. RBDBTIIHRANDER
ENHDET,

L E—F—DEDFNCDOWT >
OE—Y—IcBOHRABICEIEHEAT I,
@7.2VONYTF ) —%=ERLE—Y—%BEHETERLEYT S
EVE—Y—HEDTRIBUSBROIRIE T ZEABDEITDTTIE
BTaEW,

O/SVE—Y—%ERATIRIF. TFVOERICLD AE—R
DETPETHEBNEADETOT EPNBAY TV RD N
E2TY,

Assembly Notes:

@This product is not a toy. If individuals under the age of 14 are
assembling or using it, they should do so under parental supervision.
@Before assembling, be sure to read the instruction manual thoroughly. In
case of any defective or missing parts, please contact G-FORCE products
sales companies.

@Avoid assembling in places where small children are present.

@Be cautious when handling tools to prevent injuries, ingestion of parts, or
other potential hazards. Store leftover parts in a location out of reach of
children.

@This product includes many plastic parts. When attaching screws to
plastic parts, be careful not to overtighten, as it may crush the threads and
prevent proper fixation.

@When painting or gluing, read the respective instructions carefully, follow
the guidelines, and perform these tasks in a well-ventilated area. Be
cautious, as these substances may adhere to the body or clothing. Take
precautions to avoid contact with eyes and other sensitive areas.

@Neatly organize wiring and cords. During operation, cords touching the
road surface may cause a short circuit, posing a danger. Additionally,
ensure that the wiring is securely connected to avoid the risk of shorts or
reduced performance.

Driving Notes:

@This R/C car is not a toy; it can achieve considerable speed. Choose a
wide and safe area for driving to avoid accidents such as collisions
resulting in injury or damage.

@Do not drive on public roads or unauthorized areas.

@When adjusting neutral settings or performing other adjustments, remove
the pinion gear or lift the car to prevent unexpected rotation of the tires. Be
cautious as touching rotating parts may cause injury.

@The motor and ESC heat sink will generate heat during operation. Avoid
touching them without caution to prevent burns.

@During driving, the motor and ESC heat sink will become hot. Avoid
touching them without caution.

Storage Notes:

@After finishing driving, promptly remove the battery. Leaving the battery
connected may pose a risk of fire, overheating, or other unforeseen
accidents. Additionally, there is a possibility of the battery being
over-discharged.

@After driving, always turn off the ESC power, disconnect the connector
for the driving battery, and remove the battery from the chassis.

Handling of Battery, ESC, and Charger:

@Never use batteries that cannot detect voltage or have been damaged,
swollen, or otherwise compromised.

@Exercise caution to prevent incorrect contact of power terminals and
balance terminals.

@Be mindful of the correct orientation when connecting battery and ESC
connectors; incorrect connection may cause damage.

@Do not disassemble or modify the battery.

@When disposing of the battery, follow the guidelines provided by your
local municipality, and do not discard it with regular household waste.
Charge hot batteries only after they have cooled sufficiently.

@Follow the instructions provided by the battery manufacturer and seller
regarding current and temperature settings for charging and discharging.
@After charging or discharging is complete, always disconnect the battery
from the charger. Leaving it unattended is dangerous.

@Place the charger in a well-ventilated location on a non-flammable
surface.

@Monitor the charging and discharging process constantly, and stop
immediately if any abnormalities are noticed.

@Avoid charging in high-temperature environments, as this can lead to
hazardous situations.

@Charger malfunctions or other issues leading to overcharging may pose a
risk of fire in the worst-case scenario.

Handling of the Motor:

@Use the motor according to the instructions provided in the motor's
accompanying manual.

@Be cautious when using a 7.2V battery to spin the motor at high speed,
as internal damage to the motor may occur, and parts may be ejected.
Exercise caution.

@When using a brushed motor, periodic maintenance is necessary due to
brush wear, which may result in decreased speed and shorter runtime.

1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2




BEMBMB IV ADEERER

Names of each part and mechanical layout diagram.

70> M\vIK—
Front Bumper
7OV R VIN—RAF—
Front Damper Stay

AT VI~
Oil Damper

ZAaV K7 yIN—=F—L
Front Upper Arm
Z0rxsA77—L4
Front Lower Arm

7OV M RTFA4IIVN
Front Body Mount

AFF7III4av R
Steering Tie Rod

NyTFY=ZKZYT

Battery Strap
o—
XY=y
Main Chassis
Ny 7 —EBEiUE
Battery Mounting Position
ESC(RE—K avba—35-) (BI5%) ©
ESC (Electronic Speed Controller)
(sold separately)
UYPRF4IIVh
Rear Body Mount O
= o
A=N—HIRSAT VTN ———— o o o
Universal Drive Shaft m
[w0]
o
Hunuél;l uu:: nuuunuo% .
BUWmooogg
B0 Coooon
Bo0m@woooo
DoDOooooo,
momooooo
oocoo

\

A" §

ZAVkIv—IIVE
Front Chassis Mount

277U T —R(BI5E
KIZERY —REERATIWV.
Steering Servo (sold separately)
»*Please use a standard-sized servo.

Ly—N\—Ry o R (Z{EH#HA)

Receiver Box (for receiver)

VY S VI—AT—
Rear Damper Stay

VyYarr—A»L
Rear Lower Arm

E—5— (%)

Motor (sold separately)

DAdrl 07274
Rear Wing

RYYN—559F

Slipper Clutch

NSV RZyaYy

Transmission

1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2




1 72089V IN—DEHILT

Assembly of the front damper

Ny TAIEETFNTVWS
NR—YZEFERLET,

Use the parts included
in Bag A.

&2y MEDE I (EHRIRALHDTY)

Make two sets each. (Left and right are the same.)

1. X—=YZE—BEOALET. T/
27V T IR —=S L LI
SPEBITHNET,
Remove the parts temporarily.
The damper spring holder can be
slid slightly upward to detach it
sideways. EXwA

i Cap \C-"_“}
L e
y FVIS—ALIL Ll

W Shock Oil

- -~ -

% - %

1 §
: -
% f - LRk % E
) - Piston AR T

OOE
o’

GKP008
FYIR=R TV KILT— (L)
Damper Spring Holder (Upper)

AyRIvE
Rod End

GKPO16
ZAYRIVIN—=RATIVY
Front Damper Spring

GKP009
FUN—ZTYVY KILT— (F)
Damper Spring Holder (Lower)

Ny JFICEENRTVS
N—YZEFERLET,

Use the parts included
in Bag F.

\
3
<=

3
1
!
|
i

.5

SV IC—A1)L(#400)
Shock Absorber Oil

B
@.__/'I
4. OyRIVRZE—FLICL
2. AYRIVRE— 3. ERRVELETE TRIET. 3 DY
N WETALEANTE T
EBTICURET BDo>KOEHLT
v o N v 7LD EMEHET,
1 EANET, AEREET, TN _
- ) L . With the rod end inthe 5. AYRIVRE—&ETICL
- Fil the oil with the Move the piston uppermost position, fillthe  F=iREETH VIS—%HAIT
rod end in the up and down

oil up to the brim and
securely tighten the cap.

T ITDOREBICRLED,
Assemble the damper
with the rod end in the
lowest position, then
return it to its original

slowly to remove
any air bubbles.

lowest position.

*FVIN—RBITPL—2avF AT Db F1 V75 LIEERLEEA,

Damper is of the aeration type, so do not use a diaphragm.

Damper Cap

state.
7OV o av IR RE
Front Shock Disassembly Diagram
: GKPO10
% GKPO11 = — FVIN—ERNY
SRV — | Damper Piston
GKP004 | Damper Body (Short) -—«——— mnan
IVIN—FvvT i .. \ et
F o

GKP126 —————=
Ty — 2.6x6x0.5mm (VIL/\—)
Washer (Silver)

GKP121 — [ )
oYY 12x1.5mm

O-Ring GKP118 =

0U>9 P3
O-Ring —
=—=— GKP138
72— 3x6.6x1.0mm
——'  Washer
GKP127
Tyv—3x6x0.5mm KP003
Washer S ST RN —H—
GKP120 ——————————— Shaft Spacer
0Y>% 8x1mm =y
21.5mm O-Ring L -.I 'U
N GKPO17 %
0UvI Fvv7 -

O-Ring Cap GKPO15 ‘
70V V1= 7~ (40.5mm)
Front Damper Shaft

) R
GKP012 | @ GKPO14
FYN—OyRIVE (o ERy bR—IL(S)
Damper Rod End b Pivot Ball

*ERY MR-V T IROMH. R DFHBEETER T BEEDBDET,

Pivot balls are made of plastic, so they may deform if tightened too much or subjected to excessive force.

1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2 4




Y5 IN—DIEHIIT

Assembly of the front damper

NyJDICEEFNTWS Z2EYMEDE T, (ERIXAUHDTY)
N—Y=ERLEY, Make two sets each. (Left and right are the same.)
Use the parts included

in Bag D. 1. X—YE—BRDALET, TN

—RA7VVI IV == S U EIRY
STEBITANE T,

Remove the parts temporarily. Fvryv/
The damper spring holder can be Cap \#’-_‘}
slid slightly upward to detach it v D
sideways. -{'_ " -
FVIR—AA1) ”
Shock Oil £
~ ERRY A Py P
- 2 Piston d £

AOyRIVER

J M Rod End

&{-—' ﬂ 4. OyRIVRE—FELICL f
2. OyRIVRE— 3. ERLVELETE :C\:f:»ribeﬁ)]&-\cii @
EBTICUIRET B>DEMHLT 9T ELomD EREHET,
ASNEANET, BEREET, ’ ° s -
) o . Withthe rod end inthe 5. BYRIVRE—FETICL
— Fill the oil with the Move the piston uppermost position, fill the ~ TciREETH /\—%#TT T
rod end in the up and down oil up to the brim and T EDRBEICELET,
GKP008 lowest position. slowly_ to remove securely tighten the cap. N s °
FUN—ZTYVY FILT— (L) any air bubbles. @iiirﬁglgéhgn%am;zs;
Damper Spring Holder (Upper) *TVN—BITL—30 I T DI, ST 7S LIEERLEE . lowest position, then
Damper is of the aeration type, so do not use a diaphragm. :;Ltj;n itto its origina
GKP021
VI VIN=RTIVY Uy v ERE
Rear Damper Spring Rear Shock Disassembly Diagram
GKP009 GKPO10
FVIN—=RA TV KILY— (F) GKP018 FviIK— l:‘l’zl\‘/
Damper Spring Holder (Lower) oLy FUI—RT 1 (F) Damper Piston
GKP004 V- Damper Body (Long)
Fur—%vy7 ([T —
NYIFICEENTWS Damper Cap = ——
N—YZEFERLET, GKP121 :"\
i GKP126 ——————==—==
Dse ihe parts indluded 0U»712x1.6mm o B Ty— 2.6x6x0.5mm (IL/5—)
neagr. O-Ring o GKP118 Washer (Silver)
" 0Y>¥' P3 :
s O-Rin
~ ’ E
LR
i i
; i ==— GKP138
i 7y — 3x6.6x1.0mm
i ~ Washer
i H —
- GKP003
' VIN—A 1)L (#400) GKP127 ————— YT RAR—Y—
Shock Absorber Oil 7w — 3x6x0.5mm Shaft Spacer —GKPO?O
Washer VrIvi—
GKPO19 — GKP120 2+ 7 (48mm)
Efty hR—IL (L) gUR‘{d 8x1mm Rear Damper Shaft
Pivot Ball —f -Ring
,L/;D GKPO17
Uy Fvv7
GKP012 {:L,-f ['_U__LH O-Ring Cap g
YVIN—AyRIVR
Damper Rod End *ERY M= R TSBOT8, S DROBEETERS SBEHBDET,
Pivot balls are made of plastic, so they may deform if tightened too much or subjected to excessive force.

1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2




3 ZO0YMFRA1Zy MORMIIT

Assembly of the Front Suspension Unit

RyTAREENTVS GKP063 GkP10
J—YEFEALET, A7Ya—2+ 7k 3x27Tmm IRFUAYRFYEVJIEZR 3x16mm
Use the parts included Screw Shaft Button Head Tapping Screw
in Bag A.
GKP022
. GKP027 OvyRIVR(L) *GKP125
{ IOV =<4 gKg?j: o) CIAT () RodEnd(L)  BAKELNS (BEWA)
GKP110 Front Knuckle (Right) C-Hub (Right) Larger diameter. - 4 Longer one.
RYVAYRSYEYJTER 3x16mm KEEITES ERIICROZIED BHINEWE
Button Head Tapping Screw Pay attention to Marked 'R’ on the Smaller diameter.

the orientation. upper side.

[lﬂj —: x4 *MATWS
GKP063 @; -------- =\ Indented.
3
1) =3 e
Z9Y21—2+ 7k 3x27mm KPO63 1\\-. B
Screw Shaft . i,
Z9Ya—2¥ 7k 3x27Tmm "'-."',,t. _
Screw Shaft Nﬁ"_
(" o Y GKpise 0]
| §° —wn—nmET | AVRIYRN—RIOVRF—L(H)
| aonmFmEY Composite Hard Front Arm (R)
DEDEY, *EEFIER
Trim the Pay attention to
excess parts the orientation.
with nippers or
1 ; similar tools.
- ! y,
1
(" Gkp123 A
78y h7yIR—=F—LAY—>INy )L 45mm
Turnbuckle for Front Upper Arm
P 30mm |
| T ! |
(O D)
e e
GKP125

277V IRY—>INy )L 52mm
Turnbuckle for Steering

l<
LE\—F GKPO63

\_ ) RTYa—2v7h 3x27Tmm

37.7mm

|
=

I\ Al

EHINEWH ]

Smaller diameter.

B’HKRENS

BHINZWEA

Smaller diameter.

s ner one.
.,%: .

[}
: ‘% BHAKZNS GKPO?Z )
b Larger diameter. OvRIVR(L)

Rod End (L)
*GKP123

(FEWA)

7OvkR1=yhR)ERE
Front Suspension Unit (R)
for the right side.

— GKP110
RYVAYRIVEVTER
3x16mm

Button Head Tapping Screw
GKP022
OyRIVR()
Rod End (L)

GKP160 Screw Shaft Larger diameter. BAKENS
AVIKRYY M=K 7OV NP —L4 (%) \ﬁ Larger diamter.
Composite Hard Front Arm (L) *GKP123 ) !
*BECER GKPO28 / (g\73) EAAEN J
R ; [}
Pay attention to CAT(£) 'I|II Shorter one. Smaller diameter. ¥
the orientation. C-Hub (L) § ,I'I i
|
..... I
*MATNS LRIELOZIED GKP022 :
Indented. Marked 'L on the OvRIVR(L)

upper side.

'

ZyIN—1RET
ROBFZEY
DEDEY,
Trim the
excess parts
with nippers or

similar tools. GKP063
L - AYa—2v 7k 3x27Tmm GKP035
Screw Shaft 70vk v (k)
Front Knuckle (L)
e AWl kEEICER
- Pay attention to
EXRY the orientation.

Right-hand thread

Ti I'?Z:?n%ﬁgtion xS
9 9 Left-hand thread

' T o AT
=T =z
I—V Iy IIICIEBIBDETBEDHIADERIBOENVAHERY
IKBRDFEFT2TDIY—VN\Y VI OBEERZDEFELPIKHEDET,
The turnbuckle has a groove. The side with the groove is the right-hand
thread, and the side without the groove is the left-hand thread. Aligning
the direction of all turnbuckles makes adjustment easier.

\_ _/
|

for the left side.

7avkyR1z=y k(L) ER
Front Suspension Unit (L)

Rod End

*GKP125

L)

(RWA)

1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2 6




ZOYRAT7VI 1=y NOEHIIT
Assembly of the Front Steering Unit

NyTALEFNTVS e ~

N—Y&FERLET, SYARYFTRAT

Use the parts included L;&»AJ»&?} N
Insert by gripping with

in Bag A. needle-nose pliers.

GKP023

{ | oy <2
GKP111

RIVAYRIYEVIEZR 3x18mm
Button Head Tapping Screw

Rod End (S)

- *)Vy JFICH B )
20mmABLYFE d
| x2 BEWEEL, r

[ L Gkpo47 Please use the included 2.0mm  §

RAFFIVIRIVIZ (58) hex wrench from bag F.
%(gﬂg U 3x15 Steering Bellcrank (Short)

veEY x1omm
. *EEITER GKP050
Flat Head Tapping Screw Pay attention to ReJLZSWE
the orientation. Ball Stud
| |:-] x2
GKP037
FYHEY dx11mm GKP048
Kingpin ZFFUSINNI T ()
Steering Bellcrank (Long)
*EEISER

o Pay attention to
\ x1 the orientation.
- GKP049
GKP050 RFFUVISYY GKP139 .
R=ILZFYR Steering Rack 850 R—ILRFY>Y
Ball Stud 5x8x2.5mm

GKPO37 *[flg‘tff?-%t 850 Ball Bearing

o ay attention to
*“/7. E> 4x11mm the orientation.
x4 Kingpin ) okeoss
4 \ AFTIVITyva

EMSRER Steering Bushing

GKP139 Top view diagram

850 IR—JLRT7J 2% 5x8x2.5mm
850 Ball Bearing

E-ILRDHZH%ZELIC
Place the side with the mold upward.

w5
x2
' B
GKPO46
F d
ZFPUVT Ty . orer

Steering Bushing

GKP116
m#%yerJER 3x15mm
Flat Head Tapping Screw

OyRIVR(S)

GKP111
RIVAYRIYEVIER 3x18mm
Button Head Tapping Screw

GKP139
850 R—ILRT7J>% 5x8x2.5mm
850 Ball Bearing

GKP029
Z0Ykov—v7FL—k
Front Chassis Plate

GKP030
ZOYkov—2oVk
Front Chassis Mount

1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2



Ny TAIEETFNATVWS
IN—Y%EFERULEY,

Use the parts included
in Bag A.

(<2

GKP142

RYVAYRFYEVIER 3x6mm
Button Head Tapping Screw
VT x4

GKP109

REVAYRYYEVJTEZR 3x12mm
Button Head Tapping Screw

{ [T x4

GKP110

RYVAYRIYEVJIER 3x16mm
Button Head Tapping Screw

¢ | ML ~ 2

GKP113
RIUAYREZR 3x22mm
Button Head Screw
I x2
GKP066
EvIEY 3x35mm
Hinge Pin
T x4 o x2
GKP013 GKP157
FaaOvrvhk M3 Fvhk M3
Nylon Nut Nut
| l x2 7

(1] LL1 x2
GKP137 GKP158
FVIN—Fvy S 75vIFvh M3
FITI— Flange Nut
Damper Cap
Adapter
( MO <2
GKP156
RYVAYREZR 3x18mm

Button Head Screw

2av o9 7—DHEMILT
Assembly of the Shock Tower

AN

GKP155 ©
h—mRVI5771k AN
TOYRIVIN—RT— ) - N\
Carbon Graphite Front Damper Stay / \H / 7 \\
*AETER / ,ﬁ 00 )) ). =\

Pay attention to i f?‘ — S “‘“‘—“- -

the orientation. P ~7 / o / Y £ S

) - _(\ [ _ :

2 - N \\\. 5.\\“ . - el .- = -
GKP109 L0 =
RIVAYRIYEYIEZR 3x12mm
Button Head Tapping Screw

4 )
GKP110 GKP156
RIUAYRFYEVIER 3x16mm RYUAYREZR 3x18mm —
Button Head Tapping Screw Button Head Screw
*RECER k
Watch out for
ZOYhMrRa1=y M (R)EH the length. avk
Front Suspension Unit (R) T )e—F—Ls
forthe right side. Front Upper Arm

) :

GKP157
Frar+vk M3 Fvhk M3
Nylon Nut Nut

'Eﬁn FRDTAIEIC
Sl morsz.

L

"E Attach to the hole position
- on the front side.
e

GKP066
EvIEY 3x35mm
Hinge Pin

[~ W2

@, o 0

GKPO031
ZAvkeyIEYTL—R
Front Hinge Pin Brace

GKP142
RIVAYRIYEVTEZ 3x6mm
Button Head Tapping Screw

i

(D oo r::-::l

KESITER
Pay attention to the orientation.

Attach the damper through the
\_ slit in the lower arm. Yy
4 )
BADSREE
Rear view diagram
V.
s ey Ty
g (O simami s w—
N kS
TN 3 s Right
i ) T — (D)
7ZOvheYVEYTL—2R . *ABONIBTEELET,
—J\.. \M\/

N HoRDIRAE Front Suspension Unit (L)
' DRSS for the left side.
M The pin end will GKP137
protrude slightly. FIIN—X oy T T T — GKPO13
Damper Cap Adapter FoOvFyh M3
- G‘-'\\_ _& Nylon Nut
D“\ Om— - - -~ ! \/)
_/' / GKP158

GKP113 ] 95,5
REVAYREZR 3x22mm / / ;;J:Nt tjh M3
Button Head Screw ] o

BYRICRDMIFET,

Front Hinge Pin Brace

Secure in the outer hole position.)

iy GKP110
RFYAYRIYEVIER 3x16mm
Button Head Tapping Screw

1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2 8




FYIN—ETAVRP I RIDEHILT

Bumper and Front Axle Assembly

Iy JAICEFhTWS EANMCHEBITEY
N—YEFERLET, Assemble symmetrically for left and right.
Use the parts included

in Bag A.

Ve
I [ x2 *70YhFyIILORAIGSKIC7OV
) FORIERTIVIZTEANET,
GKP057 First, insert the front axle and one bearing from
E'> 2x9.8mm the inside of the front knuckle.
Pin ;
<4 GKPO033 % ~
Ak 79RI [
Front Axle o
GKP140
1150 R—=JLRF7Y> Y 5x11x4mm GKP140
1150 Ball Bearing = 1150 R—=JLRF V>4 5x11x4mm
L 1150 Ball Bearing
».\\\ : Y,
[I _|m x2 ;X ; 7av kYo
i Front Knuckle
GKPO33 I GKPOS5
70vk PRI N RA—=ILNT
Front Axle M Front Bumper - Wheel Hub
.
GKP116 GKP140

| <2 s 3x15mm 1150 R—IL XY 51 xdmm
kP16 Flat Head Tapping Screw 1150 Ball Bearing
M%yEYFER 3x15mm konvbTyILD A
Flat Head Tapping Screw HUDSNTUYT " ; e

HEARET, Pin

Insert one bearing from EVIERTI IO+

the outside of the front Frgic7ay s PRI

knuckle. b ORIEEVABET,

The pin is inserted into the

hole of the front axle after
attaching the bearing.

*EVEFANPTVOT B/ EBVESIT
ERULTTFEL,
*EVIRRAIETATPERDFIFZEN
NE<BZOT RAINETA VP DOID T
DRI FFTEBVE A
(18P£HR)

The pin is prone to falling out, so be
careful not to lose it.

The pin will stay in place once the wheel
and tire are attached, so you can also
attach it during the wheel and tire
installation (refer to page 18).

9 1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2



7 INYTV—=ZANZ YT OO F1F
Attaching the Battery Strap

NyJBIZEFNhTWS

N—YZFERLET,

Use the parts included

in Bag B. ¢ GKP102
NYFU=ARZYT
Battery Strap

RIVIT—T
Velcro Tape

1. XV IT—ThH2H%E
TIRULTAI Vv —2D

I\ BCBLET,

E \ Insert the side with the

Y velcro tape facing down
E l\ through the groove in the

main chassis.

2. RERIDEICBLET,

Pass it through the groove

4. {ORLTYIVIT— on the opposite side.

ZTEELEY,

Fold it back and
secure it with the
velcro tape.

3. ARSIV T DEER

HRICELET, i —
Thread the end of ,
the strap through ‘ :

the fastener. =

‘;‘. ‘,1 2 o

5. ANV I\ T —%
BULTHSEELET,
Pass the battery through

the strap and then
secure it.

1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2 1 o



XA v —2DIEHILT
Assembly of the Main Chassis

Ny TAIEETFNTVWS
NR—YZEFERLET,

Use the parts included
in Bag B.

£ >4

GKP144 GKP096 4{ ' *E>BECTIRANRET
K . U 3 Insert it straight down.
RIVAYRTYEVIEZR 3x10mm ;\n;::;i: 7 - neer U STaign conn
Button Head Tapping Screw P *EEITER
Pay attention to
G_'KPO_Q;;_ > the orientation.
1 IUT a—
i |'Il’l't’t'|'|ﬂ'.l x2 Antenna Tube
GKP095
GI‘(P109 i o GKPO9S ESC RZVR
REUAYRTYEVTEZ 3x12mm o N ESC Stand
Button Head Tapping Screw FYTF Fa-Ty=l
Antenna Tube Seal *MEEITER
S Pay attention to
" * L’_L7\_‘7"i_9._ the orientation.
[ [ =2 Push it in.
GKP114 GKP099
m%yE>JEZ 3x8mm BERE YT
Flat Head Tapping Screw Receiver Cap 2
ZZICEREHE
HADFET,
B- %3 GKP102
The receiver  J\yFY—=ZRRS5v TS
oes in here. NS
GKP117 g Battery Strap ?T;:;—a Z
MEZ 3x10mm ponoe “ap

Flat Head Screw

_ 3 IEBEDET,
ﬁ x The sponge tape serves
as a stopper for the
GKP013 battery.
F1aOvr+vhk M3
Nylon Nut *RA VI —VIcED
Attach to the main
chassis.
N GKPOO1 GKP114
XA —2
Main Chassis myyE>JER 3x8mm
GKPO13 Flat Head Tapping Screw
Farr+vhk M3
Nylon Nut
GKP109
RIVAYRIYEVIEZR 3x12mm i
Button Head Tapping Screw '
FYNEEITIEDHAAT,
TJAYRIZYREHET
EXTEZELF T,

Insert the nut first, place
the front unit, and
secure it with screws.

GKP117
MEZ 3x10mm
Flat Head Screw

GKP144
RYVAYRYYEYIER 3x10mm
Button Head Tapping Screw

*REICEER
Watch out for GKP053
the length. VY Q77—L3 o> (Fi)

Rear Lower Arm Mount (Front)

AR YT =TI
YFU—DRR I~

~ —
— 3|

TAOYRIZYREAA Vv —DITRIAD
FSICLTHAILTES.

Assemble by sandwiching the front unit
between the main chassis.

— i — — — — — — — — — — —

1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2

11



Ny JBICEENTWVWS
N—YZFERLEY,

Use the parts included
in Bag B.

(o x2
GKP143

RIVAYRIYEV I ER 3x8mm
Button Head Tapping Screw

| <2

GKP114
m#yErJER 3x8mm
Flat Head Tapping Screw

="

GKP033
Y—RE1/\—2IY21— 3.0mm
Servo Saver Screw

=

GKP135
Y—R ErN\—=RIY1—2.5mm
Servo Saver Screw

o
N
GKP050

R—=ILRFYR
Ball Stud

@x1

GKP128
7y — 3x8x0.5mm
Washer

L |I
(M| x1
LAY
GKP039
Y—REeAN=ZTIY
Servo Saver Spring
KRRV FRETHETICZOEE
BEWTFEIW,

Do not crush with pliers or similar
tools; please use it as is.

ANFEDED I E LU HEERS

Installation and Mounting Examples of Mechanical Components

GKP143
RYVAYRIYEVJIER 3x8mm
Button Head Tapping Screw

* NI FICRED
2.0mmARAELYFE

BEWEZW,

Please use the

2.0mm hex wrench ~ GKP050
included in bag F. R=ILRAFYR
Ball Stud

Servo Saver Horn

*EEITER
Pay attention to
the orientation.

@’ GKP039
, Y—REeAN=2ATIVY
Servo Saver Spring
KRV FRETEIRVELSIC
Be careful not to crush with

GKPO38 pliers, etc.
Y—iRE1/\—2IYa1— 3.0mm
Servo Saver Screw

GKP135

Y—REe1/\—ZY 21— 25mm
Servo Saver Screw
RLRAHEH2.5mmE3.0mma2
EENHDOT ERT Y —RICE
DETERLET,

There are two types of threaded

parts, 2.5mm and 3.0mm, so choose
according to the servo you are using.

Y =T 4—RAGDS-0812H—RD
BEEF2.5mmERFEONTIL,

For the G-Force GDS-0812 servo,
please use the 2.5mm one.

GKP114
myyEYJER 3x8mm
Flat Head Tapping Screw

GKP040
H—iRtE1/\—k—> L

GKP128
72— 3x8x0.5mm

H—Re1/\—vovk

Servo Saver Mount

GKPO41 (S/23T) [T e (e s s
GKPO42 (H/24T) Select according to the servo.

GKP043 (F/25T) S=23T H=24T F=25T

WAOYRIVR%E
1F6HAE
Use needle-nose

pliers to insert
the rod end.

GKP044
Y—RIIvh
Servo Mount

GKP045

H—R YTV ZAR—Y—
Servo Mount Spacer

fEAT Y —RIck>T . H—
RYTY DEED, Y—RY
DY RAR—Y—ZFERLTHL
BERAELTTIWN,
Depending on the servo you
are using, adjust the
orientation of the servo mount
and use the servo mount
spacers to position it
correctly.

*¥—7+—AGDS-0812
Y—IRDBZRRBRETY,

Not required for G-Force
GDS-0812 servo.

1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2 1 2




VY VIN—RAT—DHMHILT
Assembly of the Rear Damper Stay

Iy JCILEFhTWS
N—YZFERLET,
Use the parts included

in Bag C.

g x4

GKP109
RIVAYRFYEVIER 3x12mm
Button Head Tapping Screw

{ I x4

GKP111
RIYVAYRZYEVIER 3x18mm
Button Head Tapping Screw

GKP092
TAVIRAT—
Wing Stay

GKPO61 *HoRDDBHBHZ RS

VY YVNR—27— The side with the protrusion
Rear Damper Stay faces the rear.

KEETITER
Pay attention to
the orientation.

GKP111
RYVAYRIYEVIER 3x18mm
Button Head Tapping Screw

GKP109

RYVAYRIYEVIER 3x12mm
Button Head Tapping Screw
*EEHIEITER

Be careful not to
tighten too much.

GKP062
FVIN—RF—=I IV
Damper stay mount

*EEFISER
Pay attention to
the orientation.

1 3 1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2



E—5—DEOfFT

Attaching the Motor

11

Ny JDIEEFIhTVS
N—YZFERLEY,

Use the parts included
in Bag D.

¢ o <2
GKP146
RYUAYREZR 3x8mm
Button Head S

utton Head Screw */\WIFICHBD
1.5mmAALYF&
BEVEEL,
Please use the

1.5mm hex wrench
included in Bag F.

{ AR >3

GKP144
REVAYRTYEVJTEZR 3x10mm
Button Head Tapping Screw

GKP14§ ———>» @)
W x1 TYrhRIY21—3x3mm
Set Screw
GKP148
TyhRYY 21— 3x3mm o
Set Screw /// ° i
~ i \.'
/ g)
> - = GKP147
o, x . E=AvE7 237
- &/ Pinion Gear
GKP128
7Y% — 3x8x0.5mm //
Washer -
//
/

E—5—(RI5ED)

Motor (sold separately)

GKP153
E—Y—E—N7OFIF—k
Motor Heat Protect Sheet

Transmission

\, -
@

GKP069

GKPO080
RIS—XFHIN—
Spur Gear Cover

(. . .
5L AVEF O h
The gap between the motor and pinion gear

10.0 £ 0.2mm

- ' Y,

l:“ AVETIERNN—F T DABHIE S
ICERELET,
F7OEHAEDLRIIFVTESTIETERL
KRICHETZODHRAV T,

Adjust the pinion gear to align with the
position of the spur gear.

The gear mesh should be adjusted so
that it is neither too tight nor too loose,
and finding the right balance is key.

roYRIvaYy

GKP146
RYUAYR EZ 3x8mm
Button Head Screw

GKP128
v — 3x8x0.5mm
Washer

GKP144
RYVAYRYYEYJTEZ 3x10mm
Button Head Tapping Screw

RI—=FTFHIN=—=)L
Spur Gear Cover Seal

1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2 1 4




12 KRoVAZYoao U1y bOHEMIT

Assembly of the Transmission and Rear Unit

GKP144
RYVAYRIYEVIER 3x10mm
Button Head Tapping Screw

NyJDICEFNTWS
N—YZFERLET,
Use the parts included

in Bag D.

(o x2

GKP144
RYVAYRZYEYIER 3x10mm
Button Head Tapping Screw

| g =2

GKP150
GKP1160 UYO77—L3 o> Mer.2(#) “
m%yErJER 3x15mm Rear Lower Arm Mount Ver.2 (Rear)
Flat Head Tapping Screw *EECER

Pay attention to SUZSwyg
: the orientation. |~7JZ'§ .jJEI ~
| x2 Transmission

kRIVRZIYDavEXTY
GKP151 v —YDEIRADET,
EXIJEY 3x50.8mm It goes between the
Hinge Pin transmission and the main

chassis.
| ‘u x2
GKP152
REUAYRFYEVTER 4x4mm
Button Head Tapping Screw

XA —2
Main Chassis
GKP116
. m%yEe>JEZ 3x15mm
EAEWRICHEMAIITEY, Flat Head Tapping Screw

Assemble symmetrically for left and right.

GKP152
RYVAYRIYEVIER 4x4mm
Button Head Tapping Screw

*RUAATEELET
Screw it in to secure.

GKP161

AViRIYMN—=RIUY7—L(H)

Composite Hard Rear Arm (R)
.

GKP151
EvYEY 3x50.8mm
Hinge Pin

GKP162
AVRIYMN—RIVF7—L(E)
Composite Hard Rear Arm (L)

* &V IN—ED i FARDYETHRNIC
oy B3&35IC
HloriEse Ensure that the damper

] attachment hole is positioned
towards the front.

"‘.-‘j »

1 5 1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2



NyJDIicgFhTng
N—YZFERLEY,
Use the parts included

in Bag D.

{ v =8

GKP110
RYVAYRYYEYJTER 3x16mm
Button Head Tapping Screw

{1111 —

GKP064
AIYa—2v 7k 3x30mm
Screw Shaft

x2

GKP140
1150 R—ILRF7 Y Y 5x11x4mm
1150 Ball Bearing

@xz

GKP056
UPINT AR—H—
Rear Hub Spacer

e

GKP137
FYN—F vy T 7T TI—
Damper Cap Adapter

Y5 IN—DIEHIIT

Assembly of the Rear Damper

EERMICHEMILTET,

Assemble symmetrically for left and right.

GKP064
A9 a—2v 7k 3x30mm
Screw Shaft

e GKPO59
B /uww*(&-)
. // = Rear Hub (Left)
. "‘ ‘-»

~ T GKPO56

' T @ UTINT ZR—H—
FEhhEWA
Gl‘(P1 10 ) Smaller diameter.
RYVAYRTYEVIEZR 3x16mm
Button Head Tapping Screw

Rear Hub Spacer
%b‘xéb\ﬁ .
Largerdlameter ]

GKP124

VY 7yIN—7—LHA
&—>I\y27)L 50mm
Turnbuckle for

Rear Upper Arm

EHKEWA

Z, Larger diameter.

- - |

I
FEHUINESWA
_Smaller diameter. GKPO88
AZN=HFILovTh
Universal Shaft

N

GKP124

Turnbuckle for Rear Upper Arm

I 31.7mm

Y7y IN—=7—LBAY—>ICy )L 50mm

LY -

Rear Hub

GKP140
1150 R—=ILARF7Y Y 5x11x4mm

1150 Ball Bearing
*UTNTDREIDSANE T,

Insert from the inside of the rear hub.

GKP137
KkPRD7RICEDfFFS IVIN—F vy TT7YT5—
Attach it to the central hole. Damper Cap Adapter

\c} GKP110
1,__ LD RevAvRsvEYY
= EX 3x16mm

Button Head Tapping
Screw

'r_,,/ BHAEWS
“1_’_’/’4;/ Larger diameter.

&h\d\éuﬁ o

Smaller diameter.”

GKP110
RIVAYRIYEVIEZR 3x16mm
Button Head Tapping Screw

\ *'1’9&0)/\!;
'h ®OH3

Attach it to the

central hole.

1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2 1 6




VY FVIN—RAT—DHEMHILT
Assembly of the Rear Damper Stay

NyJDIicgFhTVS
N—YZFERLEY,
Use the parts included

in Bag D.

1 I x2

GKP057
E> 2x9.8mm
Pin

©x2

GKP140
1150 R—ILRF7 YUY 5x11x4mm
1150 Ball Bearing

*EVHANPTVDOT HES
SBVESITERLTTEL,
IRAILETLVPZEMDFIT5E
ANBL<BDES,

The pin is prone to coming off, so be
careful not to lose it.

It will be secure once you attach the
wheel and tire.

GKP140

1150 R—=ILARF7 VY 5x11x4mm GKPO57 L
1150 Ball Bearing EY 2x9.8mm
Pin

GKP055
RA—ILINT
Wheel Hub
*WEF—7 T i

D fHF2

Attach using

double-sided

tape.

mET—7
Double-sided tape

Ly—IR—=iRy IR

Receiver Box

*ZEWIESCEY —RDIRI 5%
EHRUE. LY—N\—Ry I 205
[EANET,
After connecting the ESC and servo

connectors, place the receiver inside
the receiver box.

1 7 1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2



15 AUV ALY OED FF

Attaching Front and Rear Tires

NNy JEIREFhTVS
N—YZFERLEY,

*IRA—Ib - 54V ZMO T BBDERR
EVRRA—ILOBIE>EDEANTTSE

Use the parts included Vo Fe D HT BRI TR — LI\ T DA
in Bag E. BERIILOBEREES>EDEEDETH

5. #DIAATTEL,
*Notes on attaching wheels and tires:

Make sure the pin fits securely into the wheel groove.

i Also, when attaching, align the hexagonal part of the
A\ ot Ay et / wheel hub with the hexagonal part of the wheel, then

GKP032 : ¥ X tighten it.

Faarvr+yhk M4 : )

Nylon Nut

GKP104
v Favyaka—IL
Rear Dish Wheel

GKP106 =

DRin P75 L

Rear Block Tire
GKP107
A1V —

Tire Inner

GKP032
FaaOvrvhk M4
Nylon Nut

(KA 51 oIt PaLE

MM zBREEER TRl MITET,
After fitting the wheel onto the tire,

apply instant adhesive to both the
inner and outer sides.

GKP105

Ak UI791v

Front Rib Tire
GKP103
ZAYhFoyyak1—IL
Front Dish Wheel

wRREEH

RTFae&ED1> DAY N (BERBETEL)

Instant adhesive

Attaching Front and Rear Tires (Please prepare separately)
\_ J
RTFA. VAT DhY MEIBERICITSCET
T EDDHRLEDET,
Cutting the body and wing after painting will result . § ORT ) —T—REEFE N, T—F
. : OBFHDKREETIL— N
in a better finish. DEAEYDEELET, VT DRBIC3MMONZRITET,

Use a body reamer or similar tool
to create a 3mm hole at the
marked positions.

Trim the grey color area
ORT ) —v—EEFEN T—F to your desired size.
DT DRIBIC6MMONRZERITET,
Use a body reamer or similar tool

to create a 6mm hole at the
marked positions.

@/\FIVHYT—IREZME,
IL—DEREIDEELET,
Use scissors, a cutter, or similar

tools to trim away the grey color
Lsections.

1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2 1 8



1 a § < v b S22 40)): ) §oX b1 72

Attaching the Body and Rear Wing

NyJFICEFhTWS RTA. V1T DAY MEBERICITSZET
N—Y&FERLET, T EDDHRLEDET, )
Use the parts included Catting the body and wing after painting will improve the finish. { e
inBag F. - - .
[ <2
GKP115 —
m%yErJEZ 3x10mm

Flat Head Tapping Screw

GKP090
RF1EY
Body Pin

@BEURICEET I XITAY LT
AT DRRAIICEEDET,

After painting, cut to the specified size
and attach it to the inside of the body.

(SutmvFohzreve i
HOBITBEBRBELPIC % 10mm
BOET, 65mm |
Bending the body pins with QI
plie_rs will make them IIVIT—7 The body can be secured using body pins or Velcro tape,
32?;?0 attach and X Velcro Tape according to your preference.

) *ESHVG
The softer side.
GKP115
m%vErJER 3x10mm
. Flat Head Tapping Screw
GKPO90 &
\. J  wFeey GKPO9A
Body Pin AT DY —

ing Washer

GKP089
Body

GKP090 4

RFsEY :

<

"\ GKPog1
o129
Rear Wing

Body Pin \

GKP093
DAY AR—1—
Wing Spacer

EBWAZERIIC

Place the thinner side

at the front.
J

N
Ty F— — S OREICEDE T,

Velcro Tape Cut to the specified size and attach it

to the side of the main chassis.
*BEWA
The harder side. ‘l/

[o;aiv—r;a:n\y RLTXAY S

1 9 1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2



il @AVl i de @2 OO} i+

Painting the Body and Rear Wing

@ZEIBHICINT 1 &V V7 RBPERRATREVRLUTRREIEET, ="
OZEKFRADSTVET, _ ™,
@ZRHRRIA—IRRA MNABRIEHENT L, |I

@Wash the body and wing with neutral detergent before painting and let them dry. s L___

@Paint from the backside. ! E —
@Use polycarbonate paint for the painting. . el

GKP154
RFLAYRFVITV—I
Body Masking Stickers

ABORREFITI—ILEVAVRY
AT RFE T BERICHAE
(. COBASERICHEDET,
Apply the included masking sticker
to the window area. After painting, i
peel it off to make this part 'l
transparent.

KT+ BREICREY — MBS H
TWBDTEBEN KD IETHAS
BVWTTEL,

The body has a protective sheet on

the surface, so do not remove it
until the painting is complete.

ORT 1. T VT IEAAID
SEELTTE,

Please paint the body and
wing from the inside.

VYT REY— MO EEICES

NTVWBOT REY—FERIDLT
MEREULTTEL,

The wing has a protective sheet on

the back, so peel off the protective
sheet before painting.

AT IFBERIEICREY— b
ZHHUET,
Peel off the protective sheet

from the body after
painting.

1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2 20



Decal Placement Positions

TH—ILOYEDMIFIE

TBDOTH—IERT A LD FETIRT  DIREY— R ERDULTHSEED
FFTFEVTH—ILERT 4. VIV T DESEADETH>TVEET,
BIEDmDEIAZA LEIFIDID, B ZD <D EHMDUBHSHBEXL
BWTHBZIENTEET,

Apply the included decals to the body. Peel off the protective sheet from the body
before applying. Align the numbers on the decals with those on the body and wing.
Trim a small part of the edge of the backing sheet and slowly peel it off while
applying to avoid misalignment.

1
|
D WD @
N Y= =
\N ® 3 )
ald) | - B 5 o
E = Q % u TE DRCE RACIN
N
| n T e ‘
= @)E;@"i =) 4 .
Za e o
=15 () ®g‘ : i, I | i
@ 3:: TE:I"IG-F“CERHCI“E %g ﬂ A J ©_‘:m |I
. 3 3 b e 1 |
) [iENI]VA @g N - !
RACING BuGGY $ r RA
I N iy
© Q Qa § v L
- AT = B ‘W
= el 7 F 4K 1
— i ,
GKP136
GENOVAR 7h—IL
Decals for GENOVA

Soruc

NE® FAST

@7 A—ILDEDHE—BITY,
BEHTPLYIULTBELH TSI,

The way to apply decals is just one example.
Feel free to customize it to your liking and enjoy.

21 1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2



iew

Front Area Exploded Vi

EREZOYNED

INN UOJAN e

" /_a.s.mmm__w_\x.m b 4 N NN UolAN N
. g ST ENNAL  ENNA£AONL+
198U ysiq Juoid ._I. Vi ON— (71) wuy juoi4 prey aysodwo) L5119 ..m H0d9
WN—=INTALI L OL ! GS0d)9 (Z)T—LNAOLA NN AGLAE YEUS Maos 2
€0k L 091459 wuzZxg ; . Sy
- NLAzZ—TN4L _—
e 4 Buueag Ileg 0 | £90d)D /
B Wwpx || xg
LN L= 06
(19mo7) JopjoH Buudg Jedweq 7LD
—— (L)—&11e !
—— LAMLYNMAE ajeld sISseyD juolS iy seddn juoid
6004%9 = R A-sr—dmianc MBI0S peeH uonng 4IRMV\\MM
= g 62049 WWIGLXE AN AN 2 & :
—_— uid
= Imla Bundg sedweq juoi4 H wwg'6xg <3 iKORmH(\EH_oM \_ 951d%9 )
L LS - Py L5049 £80a9 @ e
e 910 L . JZTd40
A.W.l.ll.”|“-” O SOLdX9 (ye7)apjonuy Juoi t@ — (wo1) anH-0 220d)9 meuog Buidde] pesH je|4
nﬂlll._ (@ UG£ ~<0Oc f .ﬁ. - () Nrd sadwngiuoiy  WWSGLXE Y 34~ A4&TT
— GE0dX9 § o — 820dX9 —\MAANZOL 9LEdND
=—— o lleg 1ond 980D h
P. (42ddn) JepjoH Bunds sedweq lled Jond .-. MU= AMA
— i M= 4 « 61049
(1) —&11 610 ! PR —_
LAMLY—MAL o9 ~ b ealls 8
800449
(1) puz poy v .’. uid 8buiq
MA<TA4O St a wwgexg ~AG<3
pu3 poy Jedweq 220d)9 L h apnquiny \ .’ .,Man_v_c
«—— AATAAO-M<E e T = WwWsy L aNA—& ;
¢10dX9 \ t g = 2L S
Mmalog Buidde] pesH uopng A i. -
= Buidde| pesH uopng
WWYIXE Y AL AALE N LN N — % B, mauog Buidde] pesH uonng Mag
ueys saduweq juoid OLHd49 aponquiny YALAALEY \E/\:WMM_M — \ ol B/wa\,vwvw_m
ez WWiZg 114 43 1A~ \ T ol TN
e ielaes SZidY9 yeus mais .
G1L0dX9 Jleg Jon1d wwzgxg uidbury i eoelg ud 9BulH juoiq
(S)U—NAA NCAG—T(GY RALE 1 Y—AIc
LA €90d4D LE0DI /...Iv RAGAANAOC
dep burd-0 oey Buuse)g / 1£0d)9
LAadx L7200 BuIN-O GOLELANLLY L = = :
L10d%9 E WWixg 470 U.. g ._u\\whE,M:\m_ﬁm:R__.mMm : %
R = T v -
Jaysem = —f—NYNLAG =
WWG OXIXE —AZAL i €00d%9 —
Im ¥ et
L21d19 S Buuesg lleg o_mm (Buo) yueojjeg Busels = f
bur-o e WWGZXGXG LA ML= 068 (F) GRELAUNGANLLY [ (Mous) yuesljeg Buiieals
€d £7<N0 —_— e 6E1dY9 8Y0dY9 —» s o (B 4RCLUNE AN LLYL
8hhdD Mg 9 — o i . - Lv0d4D
Lo PNIS Ileg ’
L ARELAU—MW Mmaog Buidde) pesH uopng
cmcn_v_c\. \ WUIZUXE YALAAGEA Gl
(poyg) Apog Jedweq mauog Budde) pesH uoung = == - 6019
WWGLXE Y ALAAREN AR &l \ h -
— (Bf) LUV L - 2
L10dD LLLAD VEIE

(48A118) Jaysepy

uojsid Jedweq

ANLA-NMRE
010d}9 —> m

Buy-0

e g xgL 4200
L2LdA9

de) Jadweq

" LAEAE—=NE

¥00d%9

= (=M1(73) WWG'0XIXIC —AzhL
9Z1d)9

JUNO SISSEYD JuOl-

RGa A—asNAOL <=
00d)9 \ )

malog Buidde] peaH uopyng
WWZIXE YALAALE] NN
601dX9

/¢ ¢ ./ - MaI9S peSH uopng
/ WWEZZxe L AN ANV LM
ot <« ELLdM9

{08t "
;/. /
./u.

INN UOIAN

ENNALZO )£ " H\”_ Aejg Jadweq juoi4 syydess uogied

€10dX9 —LY—=\MR&NROC

Jeydepy dep Jadweq NN abue|4 NrLccfrid—i

% —ELELLAAX—NACE ENNALGREL SGLdX9
LELIMY 8G1d)9

22

1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2



iew

Rear Area Exploded Vi

BRKYYED

PIN 5 4 .ﬁﬁ_,__n___w\_“\.z @) ALE Buidd
Wy r ¢ mauog Buidde| pesH uopng
2€0d)9 S * M\on‘_.w_\v_w WWYIXE XY ALAAME ] v &N
) \ 1e0eds QnH Jeay _— 0LLdX9
] —L—=NYLLNAN Py
950d19 —> [ Tr-
(12m07) 4opIOH MH%M;MW_—MM ‘.__ r.\ .y_%. ) (7) way Jeay pieH my_mmwaoo mouog Buidde | pesH 1eid
LAGLYMAE / S ﬁﬂ/ T A e xaLaten
600d)9 ’ T ey geom%ﬂ 2N y1LLdMD
H WWOEXE NLAZ—T 4L ,//f%.u._\\f MaIog pesH jel4
[93UM ysiq Jeay ) qnH [93YM 90d%9 maiog Buidde | pesH jeld . WwQLxg Y A
@. A= MTALI LA ENA— Ml WWgxe ¥ A4 <AL SISSeYD Ut T T L11d¥9
YOLAMD — GS0dMD  Buueegieg osiL yLLAY9 A—AiR)lX
P \ WX || XG 100d)9
—— GRNLU—N0GLL mau08 Buidde pesH jeld dens Kieneg
—_) e
[ o Ov1dX9 WWGIXE Y AL <ALLT Y LAeY—fLhN
—— Bundg sedweq seay a111 oo|g Jeay . . \ F@- LMD /
= wwg'6xe <A oy 201dM9 - malog Buidde) pesH uonng
= L ANLL=MAE AN AV EGATLAN 150d)9 G —3 % o Iy
—_— 12049 9049 ) Ueus fesienun - | Wuere xALRACEA G mant
—— (yoanH Jeay Nt NZAAIE—=T ) 1 M | EpLdD
—— ® (T) LNt ‘vﬁ ®)8 88049 e
=5 (seddn) JopioH Bunds Jeduieg o o= 650dY9 £ - X, 3 Jousem
(T) —&rse P — oy, \ T Juwgoxgxg
(=" GriNLL=)\RE \ = o /_AH ucMWonw___ fv 7 ~ 17, | Nl M3IOG JoABS ONISS
: TINA ~ [P —Aihk
ke - - by f - I.—II“ bK
20089 ~ ce0dHd / \.-. M } __\ \‘m. gzl ..\,..\_ﬁlwtxm..«_k_lb.
pu3g poy Jedweq 1eg jond (126 10Ald _MW i uid abuiy ~ N2 NN UOJAN P % - 8E0dY9
Cle—sazaco—ng MU—d&kA MAU=dACA g0 T a0 Suwggsxe =T A P &) ¢
2L0dX9 6109 610449 \ X €10 @ | U Buuds Janes onleg
apnquin, | L ,y_.@ 24044
WWSy UG AaN7—& A PR |<,¥NTE|.D.
oo £21dM9 o (A " 6g0dD
Yeys Jadwe( Jeay —4&—% _ :_a ﬁ
(uwgy)J L4z X maog Buidde| pesH uopng S ™ o senes ones
————— —\/2, f o~ I b =\ — A —
o%ow_m (- WyXy Y ALAAL G AR - «:Hos oes g sz& y vm
i} ﬁf junow Aejs Jedweq catdid G2 M—p pnis leg
deg Bury-0 & NAGrA—LY—\A& r0d¥9 SAEYA—
LAY 472N00 \v! . 290d%9 =~ deD Jonieoay ) omo."_v__w
L10d19 - J1sydepy deg Jadweq 4\) "h\.rruwﬁ.ﬂm
Buiy-0 p —&LEL = mmcM_v_c (162/4) €v0dX9
S e—————— WWIX8 420 LALAE=NAEL — 2 puBls 083 (1ve/H) 2v0dyD
Jaoeds yeys - - h
021t LELDID ©l o K » N<&YIs3 (1€2/S) r0dX9
—HNVENLAG e malog Buidde] pesH uopn: . - L T G60d)9
€00d49 Jaysepm S buiddel pesH voing \ & 1UNOJ JOABS ONIBS
———— WWGOXYXE — 4L WWSHKE YALRAR A G m L I L NRea—yban—a
o LeLd)9 | i (8) puz poy
BuRy-0 - Keys Buim ik N / 1BaS 2qn | euusjuy L—(9)d<TH4AO
gdgrn0 /) o ewem —LY 4Rt l\\ (o) uno R+~ £019
81L1d)9 T WWQTLXg'9XE —ARAL 260dM9 Py ) wy somon ooy Al
8ELdMY 1ooeds Bum e’ 4 ()4 <62 aqny mw_h:mE/\
g ! «— ¢—T <
N 2 I & T—LdLD AL T e
£60d9 & EG0DD b
e . - (Jeay) Z'JoA JUNOW WY JomoT Jeay - de) euusjuy
(Buo) Apog Jedweq ~ _ = (B)CINN ARG AT — L LB e LLAX L L L
«— (H) L LU\ E gy E 0SLdX9 960d)9
810dX9 "
=] ~. mauog Buidde] pesH uonng
— . wwigpxg
(10A118) JBYSEAN Buim Jeay / = ey YALARALEN AL
= (=\1(77) WWGOXIXYE —AZAL GRIGAN > A 601d%9 mauog Buidde] pesH uopng
uoisid Jedweq 9ZLd)9 160d%9 . | A d X / ML
ANYA-NMRE Ny | el Jeduweq Jeay WWOLXE Y AL AALEN ANvA LM
¢ cc—cn_v._w — = ~_ J —LYL—=MAL &N PrEd09
Buro Jaysep) Buim S~ . e 190d)9
. - —ARACL ARG
S Wwe'Ixgl £<N0 ma1og Buidde] pesH uopng

121dM9

de) Jedweqg
—— LAAX=NRE
¥00dX9

¥60d%9 / .

=
Mma10g Buidde] pesH je|4
WWQLXE Y ALA<AASTT [ 3
SLIdM9

WWBIXE L AL RALE v

LELAM9

1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2

23



iew

Gear Area Exploded Vi

BRFARF7ED

(1uBry) xog Jeen

(B LGridLE
£90dX9
J8ysep
WWGOXXE —AZAly
8C1dM9
M8I0g pesH uonng e "
WWGXE Y AN AR &3 o

(yo) xog Jea
(LG LE

89049 / =
Buueg lleg 0501 | T

WWyXQLXG &2 N1L3v—3Y0501
€ELdN9D

Weys 1ea Jaip|
NLAZLEAUS )L
== o £80d49

d 1889 oI A _.zm. £ m.._ ﬁ" mouog Buidde] peeH uopng
1ea9 Indg . o WWZIXE YALAALE] AN
162 L Ak=2A -2 ug
108 £4A8Y LF—N1L - . 601LdX9
180dX9 LVLND ; I H e h
ped Jeddis &._. ) 1899 Ja|p| Bury-3
M8IOG pESH UoHNg AR=M&NY gt W .v“ 1 L1 L2 L wuwy .b\:. n3a
. WWOXE Y AN Az gl 90d)19 M 187 290409 fard
LAY CLLdY9 . B 1.._. Jjeys Jeag indg
080d)D souse A R ot b , NLan dE—vry
maiog Buidde| pesH uonng WWG OXGXG — A AL, | e el ], 720d)9
ww|xg 0SLd)D e | = WWHXQEXG 42 (LM —0601
YALAAGEI AN B Ao u S uig \ €ELAMY
i y ! - wwg'6%g <,
vyLdi9 o - .. % UL ol % E mhmwon_vw L J1eoedS Yeys Jean
| ; Y 4 ) e / —h—NYNLAALE
- = VY e 5 ) ae|d Joddys MoIog 105 67 1dX9
| e | ﬁ @N—=1L=MANYL WWgxg —T(4YN 4D
i sield Jaddiis 80d)9 8y1d)9
Sl W)N—AL=MEOY
- Al
anhexrt i L1069
Buueag |leg 050}
A
|eag Jono) Jess) Indg - NN A..MMZH”_N.M WWHxQLXG &2 N1L3v—3¥050 1 M1/ PapOIdxT XOGE99
U—A—MULE—NY 250009 EELdIY BB Y 4 Al &
69049
Buueag |leg 0151
WWyXGLX0L &< NLN—N 0LGL
Jousem H71dX9
WWZ0X | LXG — AL JouS 1206 4G ug |
LMD NZARLECL wwg/xg <3 =
1699 J0IN0 HQ 0£0d)9 18049 xj/ \ Voo
LY LEx—LGLL L n Y
80d)9 A
Mmalog Buidde pesH uopng less ya o ...... iy _r_,_ dng aaug
WWOLX9'Z YALAALEN AN ALM Ty Bunt-o el a V) _H_ g LALLIEN
80LdY9 €049 Sd &40 = e 60449
ase) [enuaiayia 6119 -
m_.__\_mﬁm leg m Klbhm A ﬂ. *
H KO —4shl
WISZ 0xgX5 — <A . - = e
621 Py ud i
dng aaug ) < | wwg'/xg <A leneg i
LA )y ) A== b 280449 16 UL L 18ysep
620dY9 % L eih SASalG G0N  WWZ'QXLLXG —AZhl,
X Y . Ll arvve L LELDHD
Y X [y 980dX9
M3IA papojdx3 Jean Jid
EEELFLL

24

1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2



22 AU IN—=DI S5y FICDOWT
About the Slipper Clutch

ZAVyN—=0ZyFIFBERARZREL. K

BRERET IMEEZIFIEE T BHGRER ElS7RWERIC ElSARVERIC
BNV EIIHIS BT 6. BES TOETRE EET2 BT
HEBOIHELHEREIT, Secure it so that it Secure it so that it
ETHRIDEBLPRETIN AU YT does not rotate. does not rotate.

T BHERIBELL>TVSH. R
BERDEEUSETTERBSED Y
IWREBRSETUXSAREMELH D E T,

TRORFBEFIRZ K <FdH EULRE-R
ELTTFEW,

1.RZATHy TEHABD2mMmD7 A
LY FREZELAH EADTAVHEER
LBWESIELET, (E1)

2.2V yIN—REF Y E FBOLYF
(7mm) TEEIL TV IEWE THRESDAA
fEHE 1 BERER U TRESHET, (K2)

3. Z0%RIFRRICIGU T D1 EEE (19
45[) BT MHDRADHIcIFED TIEE
BEDESIHABLTTE N,

4 N
1 . | -
The slipper clutch has a function to Figure 1 - -_ el = =
release excessive load, protecting the — P '._I =
drivetrain. It also enhances stability during T | N
off-road driving by suppressing abrupt =1 |
driving torque. While it is a crucial and ] | 1
useful component, its structure involves Bl P
'slipping' to release the load. Incorrect !
adjustments can lead to issues such as K
improper driving performance or even g
damage to the vehicle.
Please carefully read and follow the = [ o]
adjustment procedure below to set it up
correctly.
1. Insert the included 2mm hex wrench or RSA1THYT
similar tool into the drive cup part and Drive Cup
make sure the left and right tires do not o .
rotate. (See Figure 1) < RALYF >
Hex Wrench
2. Tighten the slipper adjustment nut with
the included wrench (7mm) all the way to \_ Y,
the right, then loosen it by turning it one
full turn to the left. (See Figure 2)
3. Afterward, adjust by tightening or ( )
loosening in increments of 1/8 turn 2
(approximately 45 degrees) as needed to Figure 2 -
achieve the appropriate slipping feel. & CIHBOET
This part slips.
AUy I\—FEFY
A | E Slipper adjustment nut.
" ! i
e .
12 ||
F—Hll B
— [ 11‘ = —
- WD #HD 4z uF
aFN || |5 Tighten Loosen  Cross wrench
54118 il E
] ERDYA Y ZESBEWERICE
o« W] EURETR/A—£T7EELT
{— | BOEAERELET,
When the spur gear is turned
with the left and right tires fixed
and not rotating, check the
slipping condition.
\_ J

25 1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2



23

ARTIN—Y [Z—EBZERWT. &Y FTORFEE LD T T /N\—YNoDNSBHEBR/NN—YED

IN—Y )Xk

Parts List

BDLEERDTEL,

Spare parts are available for purchase in sets, with some exceptions. Please confirm the necessary parts using the part

numbers and make your purchase accordingly. 2025% 38
& & % JX—YNo o & % 1 J1X—YNo
Model Model Part Model Model Part
Number Name Number Number Name Number

GSP002 | ZAYRN\T vk Front Hub Set RI—FTHIN— Spur Gear Cover GKP080
C\7(H) C-Hub (Right) GKP027 VAT AT~ Wing Stay GKP092
CI\T(K) C-Hub (Left) GKP028 TAVY A=Y — Wing Spacer GKP093
FAOvFyhk M4 Nylon Nut M4 GKP032 AT Tyov— Wing Washer GKP094
J0vk 792 Front Axle GKP033 REUAYR FyEvS EZ 3x12mm Button Head Tapping Screw 3x12mm GKP109
70vk FvI () Front Knuckle (Right) GKP034 I ¥yE>s EX 3x10mm Flat Head Tapping Screw 3x10mm GKP115
70k Fy ol (k) Front Knuckle (Left) GKP035 M ¥yE>y EX 3x15mm Flat Head Tapping Screw 3x15mm GKP116
REVAYR FyEYS EX 3x16mm Button Head Tapping Screw 3x16mm GKP110 GSPO13 | /\yFU—rRILF—tyh Battery holder set
AYYa—2 7k 3x27mm Screw Shaft 3x27mm GKP063 ESC 25K ESC Stand GKP095
GSP003 | UYN\T vk Rear Hub Set FITF FvvT Antenna Cap GKP096
RA—=ILNT Wheel Hub GKP055 YT+ Fa—7 Antenna Tube GKP097
YPINT ZAR—H— Rear Hub Spacer GKP056 Fy7F Fa—TI— Antenna Tube Seal GKP098
> 2x9.8mm Pin 2 x 9.8mm GKP057 ZERFrYT Receiver Cap GKP099
Uv N7 (&) Rear Hub (Right) GKP058 AN=FT Yv Tk AR—H— Spur Gear Shaft Spacer GKP100
Uv N7 (k) Rear Hub (Left) GKP059 Ny FYU—RRZYT Battery Strap GKP102
FA40vFvh M4 Nylon Nut M4 GKP032 F7 v T AR—H— Gear Shaft Spacer GKP149
RIVAYR FyEvy ER 3x16mm Button Head Tapping Screw 3x16mm GKP110 FYN—FvyT FITH— Damper Cap Adapter GKP137
GSP004 YL v 7k Universal Shaft set GSPO14 | 7OV kT 1y a RA—)L2.2(R71 R)2{EAD Front dish Wheel 2.2 (White) 2pcs GKP103
YL vk Universal Shaft 2pcs GKP088 GSPO15 | UVPT1rva RA—)L 2.2 (k71 k) 2AD Rear dish Wheel 2.2 (White) 2pcs GKP104
GSP005 | ¥77—R vk Gear Case set GSP016 | ZAYRoAY VT 5147 2BAD Front tyre Rib type 2pcs GKP105
F¥7 Ry I R(H) Gear Box (Right) GKP067 GSP017 | UYH4Y JOvy 547 (4vF—Ab) Rear tyre Block type & Inner 2pcs
F7 Ry IR (k) Gear Box (Left) GKP068 IV 94v F0vy 547 x2 Rear tyre Block type 2pcs GKP106
ZIN—=FT hI\=v—=)L Spur Gear Cover Seal GKP069 AV F—x2 Tyre Inner 2pcs GKP107
E—¥—E—K7OFIbY—h Motor Heat Protect Sheet GKP153 GSPO18 | 7« £y (FA—ILAD) Body set (with Decals)
REVAYR FyEYY EZ 3x12mm Button Head Tapping Screw 3x12mm GKP109 RF1 Body GKP089
M &yEYY EX 3x15mm Flat Head Tapping Screw 3x15mm GKP116 K71 EY Body Pin GKP090
GSP006 F7 48 F 80T 48P Spur Gear 80T GKPO81 GENOVARFH—)L Decals for GENOVA GKP136
GSP007 | RUYIN—=U5vF vk Slipper Clutch set RFEAYRFVITY—IL Body Masking Stickers GKP154
AN—FTF vv Tk Spur Gear Shaft GKP074 GSPO19 | UV 91> Rear Wing GKP091
AVYIN=RTIVT Slipper Spring GKPO75 GSP020 | XA¥ ¥v— Main Chassis GKP0O1
AUy =y R Slipper Pad GKPO76 GSP021 | 7Ok JL—Z vk Front Brace set
AUyIN=TL—h (A Slipper Plate (A) GKPO77 ZOvhk v—Y TL—k Front Chassis Plate GKP029
AUyIN=TL—k (B) Slipper Plate (B) GKP078 Front Chassis Mount GKP030
REUAYR EZ 3x6mm Button Head Screw 3x6mm GKP112 JAYh EVYEY TL—R Front Hinge Pin Brace GKP031
7+ — 5x8x0.8mm Washer 5x8x0.8mm GKP130 m EZ 3x10mm Flat Head Screw 3x10mm GKP117
EU>Y 4mm E-Ring 4mm GKP132 RIVAYR ZyEVS EX 3x12mm Button Head Tapping Screw 3x12mm GKP109
1050 R—ILAF Y >4 5x10x4mm 1050 Ball Bearing 5x10x4mm GKP133 F1a¥Fv kM3 Nylon Nut M3 GKPO13
FA4OvFrvk M4 Nylon Nut M4 GKP032 M ¥yE>y EX 3x15mm Flat Head Tapping Screw 3x15mm GKP116
> 2x9.8mm Pin 2x9.8mm GKP057 GSP022 | 7Ovk OFF7—AL vk Front Lower-arm set
GSP008 | 777 —RX vk Diff case set Z0vk O77—L4 () Front Lower-arm (Right) GKP025
FIXT vk Diff Gear Shaft GKP070 ZAvk A7 7—54 (k) Front Lower-arm (Left) GKP026
TIT—AA Differential Case A GKPO71 GSP023 | UV A77—4L tvh Rear Lower-arm set
FI77—XB Differential Case B GKP072 Y O77—L4 (f) Rear Lower-arm (Right) GKPO51
FIV=I Diff Seal GKP073 Y OF7—L4 (k) Rear Lower-arm (Left) GKP052
REVAYR #yEYTEZR 2.6x10mm Button Head Tapping Screw 2.6x10mm GKP108 ¥ OF 7—LI o> M) Rear Lower Arm Mount (Front) GKP053
GSP009 | XZIL¥T vk Metal Gear set DY OFP—LIIV &) Rear Lower Arm Mount (Rear) GKP054
FARILFFATT Idler Gear 17T GKP082 I ¥yE>s EX 3x8mm Flat Head Tapping Screw 3x8mm GKP114
FARLFT v 7k Idler Gear Shaft GKP083 m%yEyy EX 3x15mm Flat Head Tapping Screw 3x15mm GKP116
FITOY—X7 41T Diff Outer Gear 41T GKP084 GSP024 | HREY&Tvya vk Sus-pin & Bush set
FIRNIL 9T Diff Bevel 9T GKP085 AYYa—v 7k 3x27Tmm Screw Shaft 3x27mm GKP063
FIRRIL 14T Diff Bevel 14T GKP086 AYYa—v 7k 3x30mm Screw Shaft 3x30mm GKP064
E> 2x7.8mm Pin 2x7.8mm GKP087 AVYa—v 7k 3x50mm Screw Shaft 3x50mm GKP065
0Y>Y'Ps 0-Ring P5 GKP119 EYYEY 3x35mm Hinge Pin 3x35mm GKP066
7+ — 5x8x0.25mm Washer 5x8x0.25mm GKP129 GSP025 | ¥—>/\yI)L vk set
7y — 5x11x0.2mm Washer 5x11x0.2mm GKP131 OvkIVEk () Rod End (L) GKP022
GSP010 | ZAYhk Fv/k— vk Front Damper set 2pcs OvyRIVR (§) Rod End (S) GKP023
Y Th ANR—H— Shaft Spacer GKP003 ERy bR—IL (1) Pivot Ball (L) GKP024
FIN—Fvv7 Damper Cap GKP004 yhRIUa— 3x12mm Set Screw 3x12mm GKP122
YYIN—RTV Y ZAR—H%— 2mm Damper Spring Spacer 2mm GKP005 &—>I\yJ)L 45mm for Front Upper Arm 45mm GKP123
FVIN=RT) Y ZAR—H— 5mm Damper Spring Spacer 5mm GKP006 &—=>)\y )L 50mm for Rear Upper Arm 50mm GKP124
FVIN—RT) Y ZAR—H— 8mm Damper Spring Spacer 8mm GKP007 =)\ 7)L 52mm for Steering 52mm GKP125
FVIN—RTUVY RILT— () Damper Spring Holder (Upper) GKP008 LYF (M4/M5) wrench (M4/M5) GKP134
YYIN—RTVT WILT— (F) Damper Spring Holder (Lower) GKP009 RIVAYR FyEYT ER 3x16mm Button Head Tapping Screw 3x16mm GKP110
FUIN—ERL> Damper Piston GKPO10 GSP026 | vI\—RF—tvh Damper Stay set
Y UIN—RT7 (58) Damper Body (Short) GKPO11 70vk ¥VI—2F— (Ver.1F) Front Damper Stay (For Ver.1 kit) GKP060
FVIN—OyRIVR Damper Rod End GKP012 Y IVIN—RF— Rear Damper Stay GKPO61
F1avFyhk M3 Nylon Nut M3 GKP013 FVIN—RF—IIVh Damper stay mount GKP062
ERY hR—IL (S) Pivot Ball (S) GKPO14 REUAYR FyEYS EZ 3x18mm Button Head Tapping Screw 3x18mm GKP111
JOYk V= v TR Front Damper Shaft 40.5mm GKPO15 REVAYR FyEYS ER 3x12mm Button Head Tapping Screw 3x12mm GKP109
J0Yk VIN—RTIVT Front Damper Spring GKPO16 GSP027 | RFPUVY U5V vk Steering Crank set
0UVT Fvyv7 0-Ring Cap GKPO17 REVAYR FyES EZ 3x18mm Button Head Tapping Screw 3x18mm GKP111
REVAYR FyEvS EZ 3x16mm Button Head Tapping Screw 3x16mm GKP110 FUUEY &x11mm Kingpin 4x11mm GKP037
RYUAYE EZ 3x22mm Button Head Screw 3x22mm GKP113 H—R /=25 )a— 2.5mm Servo Saver Screw 2.5mm GKP135
0U>7'P3 0-Ring P3 GKP118 H—K /(=22 — 3.0mm Servo Saver Screw 3.0mm GKP038
0Y>% 8x1.0mm 0-Ring 8x1.0mm GKP120 =R (N2 TYVY Servo Saver Spring GKP039
0Y>¥" 12x1.5mm 0-Ring 12x1.5mm GKP121 H—R N\ —h—> Servo Saver Horn GKP040
7y — 2.6x6x0.5mm Washer 2.6x6x0.5mm GKP126 H—1R /=T Dk (§/23T) Servo Saver Mount (S/23T) GKP041
7+ — 3x6x0.5mm Washer 3x6x0.5mm GKP127 H—1R /=T Dk (H24T) Servo Saver Mount (H/24T) GKP042
7+ — 3x6.6x1.0mm Washer 3x6.6x1.0mm GKP138 H—1R A/\—=T Dk (F/25T) Servo Saver Mount (F/25T) GKP043
GSPO11 | UV Fvi— vk Rear Damper set 2pcs Y—RIIvh Servo Mount GKP044
I¥ Tk AR—H— Shaft Spacer GKP003 Y—RIVVh ZAR—H— Servo Mount Spacer GKP045
FIN—FvvT Damper Cap GKP004 RFFPIVYT Tyva Steering Bushing GKP046
FVIN—RTUYY ZR—H—2mm Damper Spring Spacer 2mm GKP005 RFTFIVT RIVISVY (58) Steering Bellcrank (Short) GKP047
FUIN—RTYYY ZR—H—5mm Damper Spring Spacer 5Smm GKP006 RFTFIVT RIVISVY (R) Steering Bellcrank (Long) GKP048
FUIN—RTUYY ZR—Y— 8mm Damper Spring Spacer 8mm GKP007 AFTIVY 7 Steering Rack GKP049
FVI—RTIVY RILT— (k) Damper Spring Holder (Upper) GKP008 K= YR Ball Stud GKP050
FVI—RTIVT RILT— (F) Damper Spring Holder (Lower) GKP009 REYAYR FyEYS EZ 3x8mm Button Head Tapping Screw 3x8mm GKP143
FUIN—EZR> Damper Piston GKPO10 7y — 3x8x0.5mm Washer 3x8x0.5mm GKP128
FYN—OyRIVR Damper Rod End GKPO12 m%yEYS EX 3x8mm Flat Head Tapping Screw 3x8mm GKP114
VT Fvv7 0-Ring Cap GKPO17 GSP028 | RSAThvTEvh Drive Cup set GKP079
YUN=1RT1 (K) Damper Body (Long) GKP018 GSP029 | R—IARFUVY £y h Ball Bearing set
ERY hR=L (L) Pivot Ball (L) GKP019 850 R—JLRF > 5x8x2.5mm x4 850 Ball Bearing 5x8x2.5mm 4pcs GKP139
UV IUIN=2v Tk Rear Damper Shaft 48.0mm GKP020 1050 R—=ILARF Y% 5x10x4mm x5 1050 Ball Bearing 5x10x4mm 5pcs GKP133
Uv VN2 FUvY Rear Damper Spring GKPO21 1150 R—JLRF Y% 5x11x4mm x8 1150 Ball Bearing 5x11x4mm 8pcs GKP140
RIVAYR FyEVS EX 3x16mm Button Head Tapping Screw 3x16mm GKP110 1510 R—=JLRFZ Y24 10x15x4mm x2 1510 Ball Bearing 10x15x4mm 2pcs GKP141
0Y>y'P3 0-Ring P3 GKP118 GSP030 | E=AVFT7 b Hard Steel Pinion Gear set
0y 8x1.0mm 0-Ring 8x1.0mm GKP120 RZAYR EZ 3x8mm Button Head Screw 3x8mm GKP146
0U>% 12x1.5mm 0-Ring 12x1.5mm GKP121 E=A>F7 23T Pinion Gear 23T GKP147
7> — 2.6x6x0.5mm Washer 2.6x6x0.5mm GKP126 Yy h25Ya— 3x3mm Set Screw 3x3mm GKP148
7>+ — 3x6x0.5mm Washer 3x6x0.5mm GKP127 7> — 3x8x0.5mm Washer 3x8x0.5mm GKP128
7> — 3x6.6x1.0mm Washer 3x6.6x1.0mm GKP138 GSPO31 | UV A7Z7—L XUV htvh Rear Lower Arm mount set
GSP012 | 91> Y XIVR&RIN—HI\—tyk Wing Mount & Spur Cover set DY OF7—LIIV ) Rear Lower Arm Mount (Front) GKP053
7Ok XVIN— Front Bumper GKP036 DY OF7—LI IV (i) Ver.2 Rear Lower Arm Mount Ver.2 (Rear) GKP150

1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2

26




KH—ROBBSENDEERFTRT>TEDF A, NEERNMSBEVROTE,
XEROERR ORI FEREEICBBEELHBDET,

> Direct sales to general customers are not conducted. Please purchase from retail stores.

* Product specifications and prices are subject to change without notice. GSP:s ARTIN—Y GOP:++ A7 avit—vy
Spare Parts Option Parts
& & % JX—YNo o E % 1 J1X—YNo
Model Model Part Model Model Part
Number Name Number Number Name Number
E>IEY 3x50.8mm Hinge Pin 3x50.8mm GKP151 ZAYRRFIV7 (A AT7L) x 2 Front Spring (White Medium) 2pcs
RIVAYR FyEVY ER 4x4mm Button Head Tapping Screw 4x4mm GKP152 DVPRFIVT (B-ST47L) x 2 Rear Spring (White Medium) 2pcs
GSP032 | FviIX—=yvThtyhk Damper shaft set GOP127 | I Z7AYRIA VIRV N Aluminum Front wing mount
JOYk FVIN=vThx2 Front Damper Shaft 40.5mm GKP015 FILETOYK 9LV TRIVE x 1 Aluminum Front wing mount 1pc
UY U=y v Tk x2 Rear Damper Shaft 48.0mm GKP020 IMEZ 3x8mm x 2 Flat Head Screw 3x8mm 2pcs
GSP033 | AYRIVREYEL Rod end set MERAE PILEM3 Tyov x 2 Aluminum Washer M3 for Flat Head Screw 2pcs
FUI—AOYRIVR x4 Damper Rod End GKPO12 GOP128 | A7O—R 7OV ko145 (2fAN) Off-Road Front wing (A & B)
AYRIVR(L)x12 Rod End (L) 12pcs. GKP022 GOP129 FU—ILY—tyk Battery holder set
AYRIVR (§)x2 Rod End (S) 2pcs GKP023 NyFYU—RILY— x 1 Battery holder 1pcs
GSP034 | ERyhR—ILtzy b (I5H) Pivot ball set (Plastic) T =T —HRZk x 1 Battery holder Post 1pcs
ERY hR—IL (§) x 2 Pivot Ball (S) 2pcs GKPO14 Ny FU—RILT—I Ik x 2 Battery holder Mount 2pcs
ERY RR—IL (L) x14 Pivot Ball (L) 14pcs GKPO19 RIVAYR FyEVTEZ 3x12mm x 2 Button head Tapping Screw 3x12mm 2pcs
FUIN—FvyT 7T T5 x4 Damper Cap Adapter 4pcs GKP137 Mm% yEYSER 3x10mm x 2 Flat head Tapping Screw 3x10mm 2pcs
GSP035 | A¥TU—hOU¥T Yk Complete 0-ring set Y bhRZY2—38x10mm x 2 Set Screw 3x10mm 2pcs
F7v=Ixi Diff Seal x1pc GKPO73 ARYIFT—T x 2 Sponge Tape 2pcs
0> 1.8xTmm x4 0-Ring 1.8x1mm 4pcs RFrEY x 1 Body Pin 1pc
00U~ P5x2 0-Ring P5 2pcs GKP119 GOP130 | ZAYRRR—IRA—IL2.24 ¥ F (VEO—L) (2EA) Front Spoke Wheel 2.2 (Chrome) 2pcs
0Y>7' 8x0.8mm x4 0-Ring 8x0.8mm 4pcs GOP131 | UV RR—=URA=IL2.24>F (VO—L) (2BA) Rear Spoke Wheel 2.2 (Chrome) 2pcs
0Y>7 8ximm x4 0-Ring 8x1mm 4pcs GKP120 GOP132 | FH>&—>I\yo)L45mm (2fEA) Titanium 45mm (2pcs)
0Y>¥" 12x1.5mm x4 0-Ring 12x1.5mm 4pcs GKP121 GOP133 | FH>&—>/\wo)L52mm (2fEA) Titanium 52mm (2pcs)
0Y>% 14.5x1mm x4 0-Ring 14.5x1mm 4pcs GOP138 | \F—R/\1¥—ILQYYJ (¥ YIVEEA) High Seal QRing for Buggy (Silicon) 8pcs
GOP100 | PILZRFFPISVUEYE Aluminum Steering Crank set GOP140 | /\TILR NF—1>F—(2EA) Bubbled Buggy Inner 2pcs
FIVE AFTIVIRIVIZ0Y (58) Aluminum Steering Bellcrank (Short) GOP141 | ZAYRIAY UT547 YI7haVICIV R (2BAN) Front tyre Rib type Soft Compound 2pcs
FILI AFTFIVIT 59 Aluminum Steering Rack GOP142 | Vo4V JOvo9147 YI7RIVINIV R (2BA) Rear tyre Block type Soft Compound 2pcs
FILIE ZAFTIVT RIVIFVY (R) Aluminum Steering Bellcrank (Long) GOP144 vk A\—R70Y~7P—Ltzy bk (Ver.2F) Composite Hard Front Arm (in Ver.2 kit)
740 R=ILRFIYT 740 Ball Bearing Yyh N\=R7OYR7—L4 (B) Front Arm (Right) GKP159
7y v — 4x6x0.2mm Washer 4x6x0.2mm vk N\—=R70YK~7—L4 () Front Arm (Left) GKP160
FIEY Kingpin GOP145 v N=RUPF7—Ltzy bk (Ver.2R) Composite Hard Rear Arm (in Ver.2 kit)
AEZ 3x14mm Button Head Screw 3x14mm vk N\=RUYT7—L (f) Rear Arm (Right) GKP161
GOP101 | ZILIUYOF7—LIY VY MYk Aluminum Rear Lower arm mount AVRY Yk N=RUYF7—L (&) GKP162
FILE VY O77—LI o>k (81) Aluminum Rear Lower arm mount (Front) GOP146 | ZILS7AYRFIRILI¥ T x 2 Aluminum Front axle shaft 2pcs
S UV A7 7—LYUV () 3E Aluminum Rear Lower arm mount (Rear) 3deg. GOP147 | h—RYI 5774k ZOAVRIVIN—ZTA Carbon-graphite Front damper stay (in Ver.2 kit)
Frv7 Hinge Pin Cap AR VIN=ZTA x1 Front damper stay 1pcs GKP155
EvIEY ERY bR—IL Hinge Pin Pivot Ball FY kM3 x 2 Nut M3 2pcs GKP157
EY Y 3x52.8mm Hinge Pin 3x52.8mm FAOYFvhM3 x 4 Nylon Nut M3 4pcs GKPO13
MEZ 3x8mm Flat Head Screw 3x8mm 7537 v hM3 x 2 Flange Nut M3 2pcs GKP158
AR—H—0.5mm Spacer 0.5mm FRAAEZR 3x12mm x 4 Button Head Screw 3x12mm 4pcs
GOP102 | 7ZIL=7OYRCNTEYH Aluminum Front C-hub set FAAEZR 3x18mm x 2 Button Head Screw 3x18mm 2pcs
CN\T (H) C-Hub (Right) FAAEZR 3x22mm x 2 Button Head Screw 3x22mm 2pcs
C\T (&) C-Hub (Left) ERy MR—)US) x 2 Pivot Ball (S) 2pcs GKPO14
FroEY Kingpin FIIN—FryTT7ITI—x2 Damper Cap Adapter GKP137
EV>Y E-Ring GOP148 | GENOVARIA 7L —K(350) Weight plate for GENOVA (350)
730 R=ILRFUYT 730 Ball Bearing GOP149 | EXZILSEYIRY 7OV KT vIi—tyh Ex.Alumi Big bore damper set (F)
AEZR 3x14mm Button Head Screw 3x14mm FILE FVIN—F vy T x 2 Aluminum Damper Cap 2pcs
GOP103 | ZIL=7OYkFy oLty h Aluminum Front Knuckle set FILZ QU TFryT x 2 Aluminum 0-Ring Cap 2pcs
7) Ovh+yoll (F) Aluminum Front Knuckle (Right) FVIN—RTIVY FILT— (F) x 2 Damper Spring Holder (Lower) 2pcs GKP009
FILI 70V MY () Aluminum Front Knuckle (Left) FIIYTVIN—ERRY x 2 Delrin Damper Piston 2pcs
AEZR 3x14mm Button Head Screw 3x14mm FUN—OYRIVR x 2 Damper Rod End 2pcs GKPO12
GOP104 | ZILSUvN\Ttyh Aluminum Rear Hub set FIIIIF TR HAR x 2 Front Damper Shaft Guide 2pcs
FILZ UPINT (&) Aluminum Rear Hub (Right) FILE FVIN—RT1(58) x 2 Aluminum Damper Body (Short) 2pcs
FILE UYNT () Aluminum Rear Hub (Left) FYIN=RTVT KILY— (b)) x 2 Damper Spring Holder (Upper) 2pcs GKP008
AEZ 3x14mm Button Head Screw 3x14mm ZF =)L ERY MR—=IL (§) x 2 Steel Pivot Ball (S) 2pcs
GOP105 | ZILSRA—IL\T vk Aluminum Wheel Hub set FHYA—RT7AY K FV/\—=2vT7 M 41.5mm) x 2 Titan Coat Front Damper Shaft (41.5mm) 2pcs
FIVERA—=ILINT Aluminum Wheel Hub 0UvJ P3x4 0-Ring P3 x 4pcs GKP118
A7Va—EY 2x11mm Screw Pin 2x11mm 0Y>% 8x0.8mm x 2 0-Ring 8x0.8mm 2pcs
GOP108 | /3@ FvEVY EX 7Y—htyh150FAD) Hex Button head Tapping Screw set (150pcs) 0Y>¥ 12x1.5mm x 2 0-Ring 12x1.5mm 2pcs GKP121
RIVAYR FyEVS EZ 3x6mm x20%4 Button head Tapping Screw 3x6mm 20pcs 0Y>¥ 14.5x1.0mm x 2 0-Ring 14.5x1.0mm 2pcs
RIVAYR FyEVS EZ 3x8mm x30%4 Button head Tapping Screw 3x8mm 30pcs 0Y>¥ 1.8x1mm x 2 0-Ring 1.8x1.0mm 2pcs
RIVAYR FyEVS EX 3x10mm x304 Button head Tapping Screw 3x10mm 30pcs FRAEZ 2x6mm x 2 Hex Screw 2x6mm 2pcs
RIUAYR FyEVS EX 3x12mm x304 Button head Tapping Screw 3x12mm 30pcs FILY Y ZR—H— 3x6.6x1.0mm x 2 Delrin Spacer 3x6.6x1.0mm 2pcs
RIUAYR FyEVS EZ 3x15mm x20% Button head Tapping Screw 3x15mm 20pcs Ty — 2.6x6x0.5mm x 2 Washer 2.6x6x0.5mm 2pcs
RIVAYR FyEVS EX 3x18mm x10% Button head Tapping Screw 3x18mm 10pcs FAOVvFyh M25x 2 Nylon Nut M2.5 x 2pcs
REVAYR ZyEYS EZ 3x20mm x104 Button head Tapping Screw 3x20mm 10pcs GOP150 | EXPILSEYIIRT UvFv\—tyhk Ex.Alumi Big bore damper set (R)
GOP109 | 7"A My yEYTERTY—kzy h150FAD) Hex Flat head Tapping Screw set (150pcs) FILE FVIN—F vy T x 2 Aluminum Damper Cap 2pcs
I ¥yE>Y EX 3x6mm x2074 Flat head Tapping Screw 3x6mm 20pcs FILZ 00UV TFryT x 2 Aluminum 0-Ring Cap 2pcs
M yE>Y EX 3x8mm x30%4 Flat head Tapping Screw 3x8mm 30pcs FVIN—RTIVY LT — (F) x 2 Damper Spring Holder (Lower) 2pcs GKP009
I yE>% EZ 3x10mm x304 Flat head Tapping Screw 3x10mm 30pcs FIIYTVIN—ERRY x 2 Delrin Damper Piston 2pcs
M %yE>s EZ 3x14mm x307% Flat head Tapping Screw 3x14mm 30pcs FUN—OYyRIVR x 2 Damper Rod End 2pcs
M yE>S £ 3x16mm x207 Flat head Tapping Screw 3x16mm 20pcs FIIIIF TR HAR x 2 Front Damper Shaft Guide 2pcs
I %vE>J EX 3x18mm x10%& Flat head Tapping Screw 3x18mm 10pcs FILE FYIN—RT+1(E) x 2 Aluminum Damper Body (Long) 2pcs
I %vE>J EZ 3x20mm x104 Flat head Tapping Screw 3x20mm 10pcs FYIN=RTVT KLY — (b)) x 2 Damper Spring Holder (Upper) 2pcs GKP008
GOP110 | 2WD ZAY M\F =41+ H—~yhIFr> 3> (2fBA) 2WD Front Buggy Tyre Carpet Edition 2pcs ZF =)L ERY MR—=IL (1) x 2 Steel Pivot Ball (L) 2pcs
GOP112 54 H—~yhIFc>a> (BA) 284WD Rear Buggy Tyre Carpet Edition 2pcs F5>A—RUT F2/X—2 £ 7R(50.0mm) x 2 Titan Coat Rear Damper Shaft (50.0mm) 2pcs
GOP114 | 2&4WD UYN\F—51 (v —(2EAN) 284WD Rear Buggy Tyre Inner 2pcs 0YvY' P3 x4 0-Ring P3 x 4pcs GKP118
GOP115 | ¥ I\—RAXU>¥ BEA) X-ring for Damper (8pcs) 0Y>7 8x0.8mm x 2 0-Ring 8x0.8mm 2pcs
GOP116 | 7OV REYIRT X7V Tty MSIMH) Front Big bore Spring set (S/M/H) 0Y>¥ 12x1.5mm x 2 0-Ring 12x1.5mm 2pcs GKP121
ZOYRRTUVT (FR\=R) x2 Front Spring (Red: Hard) 2pcs 0Y>¥ 14.5x1.0mm x 2 0-Ring 14.5x1.0mm 2pcs
TAYRRTUVT(F:VTR) x2 Front Spring (Blue: Soft) 2pcs 0Y>7 1.8x1.0mm x 2 0-Ring 1.8x1.0mm 2pcs
TAYRRTUVY (BN ST 17L) X2 Front Spring (None: Medium) 2pcs FAABEZ 2x6mm x 2 Hex Screw 2x6mm 2pcs
GOP117 | UYEYIRT 27>ty MS/MH) Rear Big bore Spring set (S/M/H) FIVY Y ZR—H— 3x6.6x1.0mm x 2 Delrin Spacer 3x6.6x1.0mm 2pcs
YT RFUVT (F:\—R) x2 Rear Spring (Red: Hard) 2pcs Ty — 2.6x6x0.5mm x 2 Washer 2.6x6x0.5mm 2pcs
UPRTUVT (F:V7H) x2 Rear Spring (Blue: Soft) 2pcs FAOvFyh M25 x 2 Nylon Nut M2.5 x 2pcs
UVPRFIVT (B ST170) x2 Rear Spring (None: Medium) 2pcs GOP151 Titan coat Damper shaft set (4pcs)
GOP118 | 48PR/{—F7tv T6T/78T) 48P Spur Gear set (76T/78T) Titan coat Damper shaft (41.5mm) 2pcs.
F 7 (76T) Spur Gear (76T) {—2+ 7k 50.0mm x 2 Titan coat Damper shaft (50.0mm) 2pcs.
ZIN—F7(78T) Spur Gear (78T) GOP152 | EXPILIEYIIRP I V= AV TFH YAty i kit for Ex.Alumi Big bore damper (2pcs)
GOP119 | 48PR/\—F 7ty N(82T/84T) 48P Spur Gear set (821/84T) FIVIYTVIN—ERRY x 2 Delrin Damper Piston 2pcs
ZIN—F7(82T) Spur Gear (82T) FIVY Y ZR—H — 3x6.6x1.0mm x 2 Delrin Spacer 3x6.6x1.0mm 2pcs
ZIN—F7(84T) Spur Gear (84T) FIII I TRANR=Y—x 2 Delrin Shaft Spacer 2pcs
GOP120 | XZILERY hR—ILtzyh Metal Pivot ball set 5.8mm 72— 2.6x6x0.5mm x 2 Washer 2.6x6x0.5mm 2pcs
AZIERY MR—IL (L) x14 Metal Pivot ball (L) 14pcs FA0OYF vk M2.5 x 2 Nylon Nut M2.5 x 2pcs
AZILERY hR—IL(S) x2 Metal Pivot ball (8) 2pcs
GOP121 | 7AYhO—F1y¥aRA—IL2.2GR7 k) (2f8A)  Front dish Wheel 2.2 for carpet tire (White) 2pcs
GOP122 | PILSP—LIYVE UXTEY A Aluminum Arm mount Repair set
EvvEY *vv7 Hinge Pin Cap
ERy hR—JL Hinge Pin Pivot Ball
EYIEY 3x52.8mm Hinge Pin 3x52.8mm
MEZ 3x8mm Flat Head Screw 3x8mm
AN—H—0.5mm Spacer 0.5mm
GOP123 | Front dish Wheel 2.2 (Yellow) (2fBA) Front dish Wheel 2.2 (Yellow) 2pcs
GOP124 | Rear dish Wheel 2.2 (Yellow) (2fELA) Rear dish Wheel 2.2 (Yellow) 2pcs
GOP125 | Front dish Wheel 2.2 for carpet tire (Yellow) (2fEA) Front dish Wheel 2.2 for carpet tire (Yellow) 2pcs
GOP126 | EVIRT 7V Ty h(H—~_RyhIF1¥3Y) Big bore Spring set for Carpet Edition (M)

27

1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2




®

FORCE

www.gforce-hobby.jp

| {REE-1EBIRE  The following services are avairable only to those residing in Japan.

R 7] REHCOWTIE R B ROHDRISERDET, (R BRICIES i i
0?;:6206}-0059 ABHEIRET2LONBETT, ﬂ%)\ﬁ%ﬁﬁ&ﬂﬂ‘(%&\,\iﬁA Li%JJHETEnné:L;T@TJm ;%n\
ARE BB 1000-12:00./1400~16:00 hET, DERRBICOZELTEEFRTRIENET AN EHARED B Bl ERTICRBEIC T
s oY e Rl HECTERBETETLSBEOHRLET,
(RE- EHRNE - ERERER) = ?
SERIC&DBEERICOVWTFEETERIRESFIAWIEITET,
(BENADET A —L] & o EETEREN #
https://g-force.co.jp/form/gforce-hobby/

| BEAWEDEE |

[WEBH ~ $78— 7 RLZ] CHLDBERIBHNEDE T4 — LS ERET DL SICBEVELET,
http://www.gforce-hobby.jp/fag/ https://g-force.co.jp/form/gforce-hobby/index.html

[£7A7) OWERRRIGE EEFEMMESICNBRFZRHBD L TEED TS,

T101-0044 ORED B> IIHE RN GZHMD I TBELZENHDET,

R TFAAXEAR1-3-1 VORT# R OB EHT MR ITHRUE. IR UCEFRIEEINE AD F T,/ S~V ERD AL TORMGEFTERE A,
BB —T4—X CEETEBASNAT Y av/I\—YRERBBTALTRED T,

_ _ OZTREARR R IFHH NIV —HR— N ETHBIVWEDE T I,
KM TOBE - ABET>TENEBATFHTTETI,
IRFETC | BRI T4 —X

T101-0044 HRHBFREXBAET1-3-1 VORTHHIF

UM ICEKTEES - B5-EEZUET  Copyright © 2023 G FORCE, Inc. All Rights Reserved

1/10 SCALE 2WD OFF-ROAD R/C CAR GENOVA Ver.2



